PARTS PRICE LIST 15-CL2 ICL215A

Control Number : PLPA-ICL215A-01 Supersedag : == wec~——w--- (04/01/96)
ITEM PARTS NO. DESCRIPTION Q'TY SIZE MATERIAL PRICE ($) NOTE
1 001-R0%-JQ [Cab-tyre Cable 1 |AWGl6 x 32' veT 98.60
2 140-016-22 Hex. Bolt 2 [MS5x12L SUS316 1.00
3 003-153-11 Gland 1 Sus316 7.10
4 068-153-12 Handle 1 SuUS316 39.40
5 140-054-35 Hex. Bolt 2 |M8x20L SUS316 1.60
6 142-163-21 Spring Washer 2 M8 SUs316 0.30
7 050-279-10 Motor Bracket 1 SUSBl.G 714.80
8 140-055-36 Hex. Bolt 4 |M8x25L SUS316 1.90
9 122-146-26 O-Ring 1 G-175 CR *
10 053-204-26 Motor Protector 1 KA313~-GCTL103 (T)220V 63.60
10 053-378-19 Motor Protector 1 KA313-GQVL104 (T) 440V 162.80
11 142-124-20 Plain Washer 2 M4 SPC 0.20
12 143-016-~18 Cross Pan Screw 2 M4x12L SWRM 0.10
13 009-112-16 Lead Wire 1 16AWG 1.50
14 142-124-20 Plain Washer 1 M4 SPC 0.20
15 143-086-22 Cross Pan Screw 1 M4x8L SWRM 0.20
16 142-195-19 Wave Washer 1 #6204/6303 SK-5 2.20
17 052-103-18 Ball Bearing 1 #6204Z2C3 8.90
18 058-116-12 L.Wire Prot. Plate 1 60x150x1t Resin 7.40
19 055-436-12 Rotor and Shaft 1 456.10
20 147-03%9-19 Impeller Key 1 Sx5x15.5L SUs316 16.30
21 143-028-13 Cross Pan Screw 2 MSx10L SWRM 0.10
22 062-187-17 Bearing Retainer 2 5.5x18x2.3¢t SpC 1.50
23 052-108-13 Ball Bearing 1 #630522ZC3 14.50
24 146-015-16 Stop Ring 1 c25 SK-5 1.90
25 056-396-12 Motor Stator 1 220V 558.00
26 064-329-19 Motor Frame 1 SUS316 1,691.60
27 035-117-12 0il Plug 1 [M10x20L SUS316 14.80
28 121-387-15 Packing 1 10.3x16x3¢t Poly.Sheet *
29 140-056-24 Hex. Bolt 4 |M8x30L SUS316 2.20
30 142-163-21 Spring Washer 4 M8 SUS316 0.30
31 122-130~-27 0-Ring 1 G-95 CR *
32 060-267-16 Bearing Housing 1 FC 35.70
33 142-126-19 Plain Washer 4 M6 SUS316 0.20
34 140~032-11 Hex. Bolt 4 M6x1SL SUSs316 0.30
35 025-190-18 Mechanical Seal 1 X-18W Sic 374.40
36 143-070-10 Cross Pan Screw 2 MSx6L SWRM 0.10
37 122-333-22 0-Ring 1 170x3.1 Viton *
38 020-317-18 Pump Casing 1 SuUs31é6 859.60
39 071-106-10 Shaft Sleeve 1 SuUs3ieé 8.90
40 040-115-16 Impeller Shim 1 16.2x22x0.3¢t SUS316 1.90
41 021-275-16 Impeller 1 60HZ SUS316 177.50
42 142-129-38 Plain Washer 1 |M12 SUS316 1.00
43 142-165-23 Spring Washer 1 M12 SuUs3ie 0.90
44 141-032-27 Hex. Cap Nut 1 (M12 SUS316 14.80
45 120-132-10 Packing 1 150x183x0.3¢t Poly.Sheet 1.90
46 022-305-19 Suction Cover 1 SUSs316 218.20
47 142-163-21 Spring Washer 3 M8 SUs316 0.30
48 140-052-20 Hex. Bolt 3 MBx16L SUS316 1.60
49 023-115-26 Strainer 1 SuUs316 39.40
50 049-128-19 Bottom Plate 1 SuUs316 50.00
51 142-127-36 Plain Washer 3 M8 sus316 0.30
52 140-060-21 Hex. Bolt 3  |M8xS50L SUS316 3.80
53 140-098-28 Hex. Bolt 2 |M12x35L SUS316 4.10
54 142-165-23 Spring Washer 2 {M12 SUS316 0.90
55 048-119-14 Screwed Flange 1 [NPT-3" SUS316 175.80
56 121-150-17 Packing 1 P.0.140x85 *

173-280-18 Packing O-Ring Set 1 (*) 51.50

e Pricing in U.S. currency, and subject to change without notice.

« Items with * prices are available only in sets.

Page 1 of 1



Control Number :
_ EXPLOADED VIEW DREV-ICL215A-01
. : Supersedes :
& Model : 15-CL2
| &2 TsuruMI Pump|_ iz | T
’ Submersible Dewatering Pump (Stainless Steel) 04-01-96

TSURUMI (AMERICA), INC.






